
AGROSAL  d.o.o.
Gregorčičeva ulica 38,  5270 Ajdovščina
telefon: 05 368 90 96, fax: 05 368 90 97
e-mail: info@agrosal.si,  www.agrosal.si

KOHLER CH 395



1

2

3

CRANKSHAFT GROUP 
CH395

1 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



Reference Number Material Component Material Description
1 14 340 01-S KEY, FLYWHEEL
2 17 014 74-S CRANKSHAFT ASSEMBLY

17 014 75-S CRANKSHAFT ASSEMBLY
17 014 73-S CRANKSHAFT ASSEMBLY
17 014 76-S CRANKSHAFT ASSEMBLY

17 014 114-S CRANKSHAFT ASSEMBLY
3 17 030 13-S BEARING, CRANKSHAFT

CRANKSHAFT GROUP CH395

2 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



13

15
2

1

4
5

6

CRANKCASE4

5

11

12

16

7

8

10

10

9

3

14

CRANKCASE GROUP 
CH395

3 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



Reference Number Material Component Material Description
1 14 154 01-S CLIP, GOVERNOR SHAFT
2 17 468 14-S WASHER, FLAT
3 17 313 13-S GROMMET, CRANKCASE
4 17 468 17-S WASHER, DRAIN PLUG
5 17 139 05-S KIT, DRAIN PLUG
6 17 032 16-S SEAL, RADIAL SHAFT
7 17 874 04-S KIT, PISTON
8 17 108 02-S RING SET
9 17 067 06-S ROD, CONNECTING ASSEMBLY

10 14 018 03-S RETAINER, PISTON PIN
11 17 380 16-S PIN, DOWEL CYLINDER HEAD
12 17 144 07-S SHAFT, GOVERNOR CROSS
13 17 010 19-S CAMSHAFT ASSEMBLY
14 17 380 21-S PIN, DOWEL
15 17 030 09-S BEARING, BALANCE SHAFT
16 17 144 13-S SHAFT, BALANCE

CRANKCASE GROUP CH395

4 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



1
2

3

4

17

16

5

13

7
8

6

5

9

12

11
10

14

15

LUBRICATION GROUP 
CH395

5 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



Reference Number Material Component Material Description
1 25 086 386-S SCREW, 5/16-24 X 1" UNF HSHC
2 25 468 23-S WASHER, KNURLED SPRING LOCK
3 17 295 10-S FLANGE, PTO ADAPTER
4 17 032 16-S SEAL, RADIAL SHAFT
5 17 032 05-S USE 17 038 08-S OIL SEAL
6 17 173 26-S CAP ASSEMBLY, OIL FILL
7 17 526 04-S CONTROL, OIL ALERT UNIT
8 25 086 244-S SCREW, HEX/PHILLIPS M5
9 17 310 05-S GOVERNOR, ASSEMBLY

10 17 041 20-S GASKET, CLOSURE PLATE
11 17 030 09-S BEARING, BALANCE SHAFT
12 17 030 13-S BEARING, CRANKSHAFT
13 17 009 37-S KIT, CLOSURE PLATE ASSEMBLY
14 25 086 223-S SCREW, M6 X18
15 17 099 05-S SWITCH, OIL SENSOR ASSEMBLY
16 17 038 08-S DIPSTICK ASSEMBLY
17 25 086 230-S SCREW, CLOSURE PLATE (CKY)

LUBRICATION GROUP CH395

6 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



CYLINDER HEAD/BREATHER GROUP
CH395

17
6

5
4

3

8

16
15

19

11

20

2

18

14
13 12

9

7

1

CRANKCASE
10

7 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



Reference Number Material Component Material Description
1 17 123 90-S TUBE, BREATHER
2 17 041 52-S GASKET, VALVE COVER
3 17 016 03-S VALVE, EXHAUST
4 17 032 25-S SEAL, VALVE STEM
5 17 089 52-S SPRING, VALVE
6 17 018 08-S RETAINER, VALVE SPRING
7 17 351 03-S LIFTER, VALVE
8 17 017 06-S VALVE, INTAKE
9 17 411 06-S PUSH ROD

10 17 318 02-S KIT, CYLINDER HEAD
11 17 841 22-S KIT, HEAD GASKET
12 14 072 02-S STUD, ROCKER ARM
13 14 599 01-S PIVOT, ROCKER ARM
14 14 100 01-S NUT, HEX JAM
15 17 186 05-S ARM, ROCKER
16 17 146 09-S PLATE, PUSHROD GUIDE
17 20 086 02-S SCREW, CYLINDER HEAD (M10 X 80)
18 17 468 09-S WASHER, ASSEMBLY VALVE COVER
19 25 086 310-S SCREW, VALVE COVER SEAL ASSY
20 17 096 15-S KIT, VALVE COVER ASSEMBLY

CYLINDER HEAD/ BREATHER GROUP CH395

8 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



7

4

3

1

2

8

6

5

10

11

13
12

15

16

14

9

17

19

20

21

22

18

CRANKCASE

IGNITION/CHARGING GROUP 
CH395

9 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



Reference Number Material Component Material Description
1 17 518 05-S LEAD, MICROSWITCH
2 17 518 06-S LEAD, GROUND TO KILL
3 17 403 04-S REGULATOR

17 403 07-S REGULATOR, 18 AMP
4 17 176 03-S HARNESS, REGULATOR WIRING ASSY
5 17 518 03-S LEAD, OPTIONAL EQUIPMENT
6 17 154 09-S CLIP, WIRE HARNESS
7 17 099 06-S SWITCH, IGNITION

17 099 23-S SWITCH, IGNITION
17 099 24-S SWITCH, IGNITION

8 17 126 68-S BRACKET, STATOR WIRE
9 17 085 13-S STATOR ASSEMBLY, 3A

10 17 025 03-S FLYWHEEL ASSY,CAST IRON (RECOIL)
17 025 31-S FLYWHEEL ASSEMBLY ELECTRIC START (CH395)

11 17 157 03-S FAN, FLYWHEEL
12 17 100 24-S NUT, FLYWHEEL
13 17 109 02-S  STARTER DRIVE CUP

17 109 07-S CUP, STARTER DRIVE
14 17 081 43-S HOUSING, KEY BOX ASSY

17 081 46-S HOUSING, KEY BOX ASSY
15 17 340 11-S KEYS FOR SWITCH
16 25 086 159-S SCREW, HEX FLANGE (M6)
17 17 085 08-S STATOR ASSEMBLY, 4 POLE

17 085 07-S STATOR ASSEMBLY, 3 POLE
18 25 086 373-S <SCREW, STATOR MOUNTING (CKY)
19 17 085 10-S STATOR ASSEMBLY

17 085 09-S STATOR ASSEMBLY
20 25 086 186-S SCREW, M6 X 25
21 17 584 02-S MODULE, SPARK PLUG ASSY
22 12 132 02-S PLUG, SPARK (STD)

IGNITION/ CHARGING GROUP CH395

10 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



BLOWER HOUSING GROUP
CH395

2
1

3

3

3

CRANKCASE

HEAD/VALVE/
BREATHER

4

3

11 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



Reference Number Material Component Material Description
1 17 314 11-S SHIELD, UPPER HEAT
2 17 027 06-S HOUSING, BLOWER ASSEMBLY

17 027 12-S HOUSING, BLOWER ASSEMBLY
17 027 52-S HOUSING, BLOWER ASSEMBLY
17 027 49-S HOUSING, BLOWER ASSEMBLY
17 027 37-S HOUSING, BLOWER ASSEMBLY

3 25 086 159-S SCREW, HEX FLANGE (M6)
4 17 314 27-S SHIELD, CYLINDER HEAD

BLOWER/ HOUSING GROUP CH395

12 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



3

8

BLOWER 
HOUSING &
BAFFLES 1 2

4

5

6

7

STARTING GROUP
CH395

13 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



Reference Number Material Component Material Description
1 25 086 186-S SCREW, M6 X 25
2 17 098 04-S STARTER ASSEMBLY
3 17 165 12-S RETRACTABLE STARTER ASSEMBLY

17 165 01-S RETRACTABLE STARTER ASSEMBLY
4 17 379 03-S KIT, PAWL REPAIR
5 17 160 02-S KIT, ROPE
6 17 166 06-S KIT, HANDLE
7 17 093 03-S PULLEY, RECOIL
8 25 086 304-S SCREW, M6 X 8 HEX FLANGE HEAD

STARTING GROUP CH395

14 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



1

2

4

5

6

7

22

5

1820

21

8

9

10

11

19

15

16

17

3

13

12 14

FUEL SYSTEM GROUP
CH395

CLICK             IN
 PARTS LIST

 TO VIEW 
CARBURETOR
REPAIR KITS

15 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



Reference Number Material Component Material Description
1 17 173 25-S CAP, FUEL TANK

17 173 19-S CAP, EVAPORATIVE EMISSIONS
2 17 050 20-S FILTER, FUEL TANK
3 17 050 17-S FILTER, FUEL
4 17 065 54-S TANK, FUEL ASSY
5 25 086 224-S SCREW, M8 X 20
6 17 126 58-S BRACKET, FUEL SUPPORT ASSEMBLY
7 M-841080-S NUT, FLG M8X1.25
8 17 154 08-S CLIP, FUEL HOSE
9 17 090 08-S LEVER, CHOKE

10 17 090 07-S LEVER, FUEL SHUTOFF
11 17 853 05-S KIT, CARBURETOR

17 853 24-S KIT, CARBURETOR
12 17 041 24-S KIT, INTAKE GASKETS
13 17 041 37-S GASKET, AIR CLEANER
14 17 168 03-S KIT, INSULATOR
15 14 237 01-S CLAMP, FUEL LINE
16 25 111 40-S LINE, FUEL (10"-CUT TO LENGTH)

25 111 69-S HOSE, FUEL LOW-PERMEATION (CKY)
17 17 294 05-S FITTING, FUEL ASSY
18 25 086 223-S SCREW, M6 X18
19 17 072 10-S STUD, CARBURETOR

17 072 31-S STUD, INTAKE
20 M-851016-S SCREW, FLG 8X1.25X16
21 17 126 13-S  BRACKET

17 126 159-S BRACKET, FUEL SUPPORT
22 25 050 21-S FILTR,FUEL 75 MICRON (GRAVTY FEED)

FUEL SYSTEM GROUP CH395

16 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



1

2

4
3

5

6

7

8
9

10

11

12

CRANKCASE

13

14

15

16

17

18

19

20

ENGINE CONTROLS GROUP 
CH395

17 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



Reference Number Material Component Material Description
1 14 100 09-S NUT, HEX FLANGE LOCK (M6)
2 17 468 22-S WASHER

17 468 34-S WASHER, CONTROL LEVER
3 25 468 17-S WASHER, SPRING
4 17 090 37-S LEVER, FIXED SPEED
5 17 090 22-S CONTROL LEVER ASSEMBLY
6 25 468 15-S WASHER, NYLON CONTROL LEVER
7 17 468 19-S WASHER, FLAT
8 17 072 11-S STUD, CONTROL LEVER
9 17 089 36-S SPRING, COMPRESSION

10 25 086 242-S SCREW, SPEED ADJUSTING
11 25 086 223-S SCREW, M6 X18
12 17 126 136-S BRACKET, CONTROL ASSEMBLY
13 17 089 59-S SPRING, LINKAGE
14 17 079 02-S LINKAGE, GOVERNOR
15 17 090 10-S KIT, GOVERNOR LEVER

17 090 54-S KIT, GOVERNOR LEVER
16 25 086 166-S SCREW, RECTANGLE HEAD (M6)
17 14 100 08-S NUT, HEX FLANGE (M6)
18 17 089 11-S SPRING, GOVERNOR

17 089 08-S SPRING, GOVERNOR
17 089 13-S SPRING, GOVERNOR

19 17 126 154-S BRACKET ASSEMBLY, REMOTE CHOKE
20 17 089 34-S SPRING, THROTTLE RETURN

ENGINE CONTROLS GROUP CH395

18 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



CRANKCASE

1

2

3

7

10

12 9

8

13

4

5

6

11

7

AIR INTAKE GROUP
CH395

19 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



Reference Number Material Component Material Description
1 17 096 67-S COVER, AIR CLEANER ASSEMBLY

17 096 79-S COVER, AIR CLEANR ASSEMBLY
2 17 083 15-S ELEMENT, PRE-CLEANER
3 17 083 03-S ELEMENT, AIR FILTER
4 17 094 46-S KIT,  AIR CLEANER BASE ASSEMBLY
5 17 083 18-S ELEMENT, PRE-CLEANER
6 17 096 75-S COVER, AIR CLEANER
7 25 086 223-S SCREW, M6 X18
8 25 086 217-S SCREW,COVR TO BLWR HOUSING
9 17 096 51-S COVER, AIR CLEANER BASE 

17 096 80-S COVER, A/C BASE CH395
10 17 094 33-S BASE ASSY,AIR CLEANER CYCLONIC
11 17 041 37-S GASKET, AIR CLEANER
12 17 100 43-S NUT, HEX (M6 THREAD, M8 BODY)
13 14 100 09-S NUT, HEX FLANGE LOCK (M6)

AIR INTAKE GROUP CH395

20 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



1

2

3

4

5

6

EXHAUST GROUP 
CH395

21 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



Reference Number Material Component Material Description
1 17 068 28-S KIT, MUFFLER 

17 068 67-S MUFFLER ASSEMBLY W/HEAT SHIELD
2 25 086 241-S SCREW, M8 X 55
3 17 041 29-S GASKET, MUFFLER
4 25 086 190-S SCREW, SPARK ARRESTOR
5 25 086 185-S SCREW, M6 X 8 HEX FLANGE HEAD
6 25 086 240-S SCREW, M10 X 25  (CKY)

EXHAUST GROUP CH395

22 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



Artwork is representative. 
Actual labels may differ depending on model and specification number.

11

1

6

4

2

3

5

8

13

7

12

10

9

IDENTIFICATION GROUP 
CH395

23 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.



Reference Number Material Component Material Description
1 17 113 16-S DECAL, WARNING
2 17 113 45-S DECAL, RECOIL
3 25 113 55-S DECAL, CANADIAN COMPLIANCE
4 17 113 25-S DECAL, BASE ARROW
5 17 113 55-S LABEL, LPAC 9.5HP

25 113 56-S DECAL, THROTTLE
6 17 113 29-S DECAL, HORSEPOWER
7 25 450 05-S TAG, HANG
8 25 113 57-S DECAL, FUEL SHUT OFF & CHOKE
9 17 113 23-S DECAL, SUN

10 17 113 24-S DECAL, SNOW FLAKE
11 17 113 33-S DECAL, QUAD CLEAN
12 25 113 39-S DECAL, CLEAR LAMINATE
13 25 113 59-S DECAL, MAINTENANCE

IDENTIFICATION GROUP CH395

24 05/17/12

AGROSAL d.o.o.     
  AGROSAL d.o.o.     

  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o. 

 
 
 
 
AGROSAL d.o.o.     

  AGROSAL d.o.o.     
  AGROSAL d.o.o.


	Katalog Lombardini
	Katalog Lombardini Kohler CH395+Parts+List
	Sheet1
	Lubricationcomposite.pdf
	Sheet1

	IgnitionChargingcomposite.pdf
	Sheet1

	Identificationcomposite.pdf
	Sheet1

	FuelSystemcomposite.pdf
	Sheet1

	Exhaustcomposite.pdf
	Sheet1

	EngineControlscomposite.pdf
	Sheet1

	CylinderHeadBreathercomposite.pdf
	Sheet1

	Crankshaftcomposite.pdf
	Sheet1

	Crankcasecomposite.pdf
	Sheet1

	BlowerHousingcomposite.pdf
	Sheet1

	Startingcomposite.pdf
	Sheet1



